



Bute Fabrics Ltd
 4 Barone Road
 Rothesay
 Isle of Bute
 Scotland
 PA20 0DP
 United Kingdom

Attention: Mr D. Graham

BTX 27560(1)/PS/04

Page 1 of 1

Date: 26 August 2004

REPORT ON SUBMITTED SAMPLE RECEIVED ON 21 July 2004

Sample Description: Tiree fabric –Fabric No: CF650/5544

Details of sample: Batch: 16504/03 Test 2590

Test(s) requested: BS 5867 Level B

Test results:

Date(s) of test Tested between 19/07/04 and 26/08/04

Specification for curtains and drapes (BS 5867: Part 2: 1980)

Flammability requirements: Type B performance

Cleansing procedure: The sample was tested after water soaking in accordance with BS 5651: 1978 clause 4 and 6 dry cleaning cycles in accordance with BS EN ISO 3175:Part 2

Requirements: No part of any hole nor any part of the lowest boundary of any flame shall reach the upper edge or either vertical edge of any specimen, and there shall be no separation of flaming debris.

Results: These results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

<u>Flame application time : 15 s</u>	<u>Length</u>			<u>Width</u>		
	1	2	3	1	2	3
Flame reached an edge :	No	No	No	No	No	No
Hole reached an edge :	No	No	No	No	No	No
Flaming debris :	No	No	No	No	No	No

Comments: The sample tested meets the requirements of BS 5867: Part 2: 1980 Type B performance.

Paula Smith
 Textile Technologist
 Softlines Department



Mark Dawes B.Sc. (Hons), C. Text, ATI
 Senior Textile Technologist
 Softlines Department



All orders are accepted and all services are rendered subject to the General Conditions of Service available upon request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein.